AT NIR=FAITEP—

MH-607
MH-803°-B

IN="1") K-
PARTS LIST

PAPMS Rtk ST



@ HIRLT

(1) BRiEXoBGE, KEOWMET - 3—FHS - BRAH - Bl 2o
BT,

(2) FEEMOEMEIZHT 2EA,

(3) MifERRELT. COMERSLWEHICZT,

(4) WEMCHMHELRIALETOT, FHCEECMOVW2T,

(5) MAEHEGICL Y BLBITiEL, CEAZHMENHY T TOTHIKES LIS
ADL, WiEHm2T.

®NOTICE (Reques for Customers)

( 1) In placing an order for parts, be sure to specify the index number in this liems and

the number of parts.

(2 ) Return of ordered goods cannot be accepted.

( 3 ) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration ol performance
and an earlier damage.

( 4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

( B ) Asinsomo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.



CONTENTS
# o1 H
SECTION NAME PAGE
FSOAEwI IS —AM8E
A . TRANSM‘SSION CASE GROUP .................................................................... 1
FSUOAZwIaFIMEE
B . TRANSM[SS'ON GEAR GROUP ..................................................................... 5
C v —B8R
i CHASS,S GROUP .......................................................................................... 9
N FIVESR
D, HANDLE  GROUP oreesessaremimeam s st st sttt e bt s st s s taa e 11
T=1 - FaBE
E 3 pULLEY & TENS'ON GROUP .................................................................... 13
E Fxrl s JL—FBiE
- CHANGE & BRAKE GROUP crrrrrrmsmmmmmmsmmii ittt 17
IV Y1 EFEISvyFI21 7 —-MER
G. ENGINE & SIDE CLUTCH WIRE GROUP :eerererresesesionimmimmmiimnsiiiiimi. 19
HN—E
H, COVER  GROUP  vrerrrermrsmresmssss sttt s s s st sta e ca 21
AR
I o WHEEL GROUP crrrrrrsrrrsmns sttt b b s s b 4 s bbbt bt s e ser bae v 23
N2—-0-9—h)\—M%E (MH-607)
J. HAMMER ROTOR COVER GROUP rererrrermmmmmiiiiii. FEvaREN bR TR e 25
NZ=0-59—-h/—FEF (MH-803-B)
K . HAMMER ROTOR COVEH GROUP ............................................................ 2 '?
N?—-0-9-FSLEFE
L ” HAMMER ROTOR DRUM GROUP ............................................................... 29
N2 —-0—-5—CHRF
M' HAMMEH HOTOH DR'VE GROUP ............................................................... 31
2aE 77— L%
N = FHONT WHEEL GROUP ................................................................................. 3 5
1Ny F)—RiE% (MH-803 - B)
o. BATTERY GROUP ............................................................................. 39
(IS - TERBF
P, TOOL GROUP ................................................................................................ 41
® X i
ENGINE

B R

GM231LN-401 (MH-607)

FE250G-CG40 (MH-803 - B)



FSUOAZTVI a3 — ARE MH-607
. TRANSMISSION CASE GROUP MH-803 - B




FSUAZTvIaT—ABBR MH-607
. TRANSMISSION CASE GROUP MH-803 - B
Wiy a—F #5 b fih # i3 it i &
No. CODE No. PARTS NAME Q TY| REMARKS
A-01 | G57 0101 003 | FSYRIVAVTYY TRANSMISSIONASS'Y | 1 | JEEESY
A-1 | G57 D111 002 | Swrarsr—A L CASE, transmission L 1
A-2 |G57 0112 002 | Sw¥arr—A R CASE, transmission R 1
A-3 [90R 1200 001 | OW % P-12 ‘O RING P-12 1
A-4 |90R 1011 005 [ OV > JASO-1011 ‘0" RING 2
A-5 | 90R 1400 001 | OV > P-14 ‘0" RING P-14 z
A-6 |G57 0315 003 | Z2ovF74—=22%7 b SHAFT, clutch fork R 2
A-7 | M62 0226 002 | A K22 0FT74—7 FORK, side clutch 2
A-8 |[9RE 1200 003 | EV ¥ E-12 ‘E’ RING E-12 2
A-9 | G39 0215 000 | 7 &2—T—L ARM, shifter 1
A-10 [ G57 0271 000 | FxrZHA FEA BOSS, change guide 1
A-11 | MO7 0314 000 | 7 &—uaw F&A 233 SPRING, shifter rod |
A-12 [ 95B 2500 000 | AF—nK— 5/16" BALL, steel 5-16" |
A-13 | 9BT 0801 403 | Kb MBx14¢ BOLT MEx14¢ 1
A-14 | 9SP 0301 505 | AFY 7L~ 3x15¢ PIN, spring Ix1se ]
A-15 | 9FW 0600 003 | ESH¥H % M6.5 WASHER, plain ~ MB5 1
A-16 | 9SW 0600 003 | 7<hHH F M6 WASHER, spring M6 5
A-17 | 9BT 0601 003 | Kb MEx10¢ BOLT MEx 10 ¢ |
A-18 | GH7 0316 004 | ZZ v FT—A ARM, clutch 2
A-19 | 9FW 0600 003 | EZ¥H A ¢65x @ 18x1lb WASHER, plain ¢65x ¢ 18xt16| 2
A-20 | 9BK 0601 253 | 7¢3 Y FFHL b MEx12¢ BOLT MEx12¢ 2
A-21 | MO8 1016 000 | kT AR PIN, clevis 2
A-22 | 9RP 0612 003 | RE 6 PIN 2
A-23 | 9BH 0601 473 | 7 TH A b M6x14¢ | BOLT 7T M6x14¢ | 14
A-24 | ONF 0600 003 | 7> ¥ ¥4+ b M6 NUT M6 16
A-25 | 9BT 0801 603 | Kb M8 = 16 ¢ BOLT M8 x16¢ 2
A-26 | 9BT 0807 003 | b MEx70¢ | BOLT M8 x 70 ¢ 1
A-27 | 9NF 0800 003 | 77 >ovYFF+v b M8 NUT M8 3
A-28 | G57 0272 000 | k¥ a o h ¥ BRACKET 2
A-29 | 9BH 0605 573 | 7 THMA b M6 =55 ¢ BOLT 7T MEB x 55 ¢ 2
A-30 | ONT 0600 003 |+ b M6 NUT M6 4
A3l | G57 0273 000 | 7> a>04AY—0urAty BRACKET 1
A-32 | 128 0141 000 | F=br—AAZ— B COLLAR B q
A-33 | 9BH 0609 073 | 7 T#H b M6 x 90 ¢ BOLT 7T M6 =90 ¢ 2
A-34 | 90S 2547 0702 | A A = SC-25477 SEAL, oil SC-25477 1
A-35 | 90S 1535 0702 | A4 nr—a SC-15357 SEAL, oil SC-15357 |
A-36 | 90S 3562 1914 | A4 n—n QLFY-35621319 | SEAL, oil QLFY-35621319 | 2
A-37 | M60 0116 000 |Farmatr PLUG, oil 1
A-38 | 9BT 0801 003 |=¥wb M8 x10¢ BOLT M8 = 10 ¢ 1
A-39 | 90W 0816 160 | 2»—nTw¥+— M8 WASHER, seal M8 1

— 2 —



FSOAZwI a3 — ARBE MH-607
. TRANSMISSION CASE GROUP MH-803 - B




SRS I —ABE MH-607
. TRANSMISSION CASE GROUP MH-803 - B
LU aJ—F #f hid i # 3 2ht i &
No. CODE Ne. PARTS NAME Q TYl REMARKS
A-40 | G57 0275 000 | A4 nv—2 MARK, oil 1
A-41 | M99 0911 000 | ES¥# % ¢125% ¢20xtl2 | WASHER, plain |




FSUOAZEW I FTREE
. TRANSMISSION GEAR GROUP

526
,
@/({ =
43
Seq
34 _
YA FISYyFIr—2 /

35 : i
L
b

I

GQ 38 -
~J




FSUAS Y 3FTEMR

. TRANSMISSION GEAR GROUP
Wiy 2a—Fk #& i i # 1 it i =
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 | G57 0216 000 | x> 7 MAIN SHAFT 1
B-2 | M62 3138 000 | 2o 7 ¥Y 14T GEAR, main shaft 14T ]
B-3 | G57 0217 000 | a2 27¥F GEAR, main shaft 1
B-4 | 9NB 1418 162 | =— F 7Y 2 KT-141816 | BEARING, needle KT-141816 | 2
B-5 | 9BB 6202 000 | =7V 227 #6202 BEARING, ball #6202 1
B- 6 | 9BB 6005 000 | =71 222 #6005 BEARING, ball #6005 1
B-7 |9RR 3300 015 | A+wFY R-35 RING, snap R-35 1
B- 8 | 9RR 4700 015 | AF+wFV ¥ R-47 RING, snap R-47 |
B-9 | M23 0255 000 | #2YHF+7 b SHAFT 2
B-O1 [M57 0201 000 | O—FwIFv 7w GEARASS'Y. low top 1 | BlOlI&E:
B-10 | G39 0216 000 | u— b v FF¥Y¥AH> GEAR, low 1op 1
B-11 | M54 0219 000 | v Fva BUSH 2
B-12 | M07 0313 001 | 7 —nw FawnyF PACKING, shifter rod b
B-13 | M23 0258 001 | w2 2% H % PACKING, back shaft 4
B-14 | MO7 0234 002 | A¥v* ¥+ 7 3oy F s Y+ | PACKING, shaflt outer 4
B-02 | M57 0202000 | 2U0F V7 vy GEAR ASS'Y, 2nd 1 | BlI5I6&E
B-15 [G39 0213 000 | 22 ¥¥ GEAR, 2nd ]
B-16 | M23 0256 000 | »F%F v > BUSH 2
B-17 | M99 0312 000 | 74— v F ROD, shifter ]
B-18 | G57 0312 000 | 7 &Z—T*—2 FORK, shifter |
B-19 | 9SB 2500 000 | AF—HR— 516" BALL, steel 516" |
B-20 | MO7 0314 000 | 7 &—ay FA % SPRING, shifter rod ]
B-21 | 9ST 3020 003 | 7V~ Ix20¢ PIN, split Ix20¢ 1
B-22 | M23 0216 000 | AF—>% 7 b SHAFT, collar 2
B-03 | G57 0203000 | 2/ VOFVP7 v GEARASS'Y. reduction| 1 |B232455¢:
B-23 | M54 0214 000 | > 7 ¥ GEAR, reduction 1
B-24 | M23 0224 000 | v¥F w2 B BUSH B 2
B-25 | MO7 0238 000 | #o—%7 b3 2w ¥ 20/ | WASHER 4
B-26 | M84 0216 000 | A A WASHER 4
B-27 | 90OR 1600 005 | OV % P-16 ‘0" RING P-16 4
B-28 | MO7 0237 000 | #7—>+ 7 b3 28w %Y | WASHER 4
B-04 |G57 0204 000 | 71 K377 v < IDLER ASS'Y 1 [B2924&E
B-29 | M54 0215 000 | 74 K5 IDLER ]
B-30 | G57 0211 000 | +Hz 2 SHERT, center ]
B-31 [G57 0212 000 | Z5 v F¥Y¥ GEAR, clutch 1
B-32 | 9NB 2226 172 | =— F 7Y 2 KT2226172 | BEARING, needle 4
B-33 | G57 0215 000 | »#AZ 2 Ao~ COLLAR, center shaft 2
B-34 [ G57 0213 000 | ¥+ 2 SHAFT 2
B-35 | M81 0226 000 | ¥—2 Y v WR-355 CLIP WR-355 2
B-36 | G57 0214 000 | 2o vFE=H4"> PINION, clutch 2




FSUAZ VI3 FTRAEF
. TRANSMISSION GEAR GROUP




FSORAZ v 3 FTRAR
. TRANSMISSION GEAR GROUP

PUREE 28 2—F #&4 it et # i Bihit W &
No. CODE No. PARTS NAME Q TY| REMARKS
B-37 | MBI 0227 000 | $—2 Y v AR-4155 CLIP AR-415S 2
B-38 | 9SB 1250 000 | AF—KR—N 5/32 BALL, steel 5/32 48
B-39 | M62 0215 001 | %4 FZFvF2e4 SPRING, side clutch 2
B-40 | M62 0222 000 | >+ ¥ 244 % WASHER, shaft 2
B-41 | 9BB 6007 000 | B—n7VU & #6007 BEARING, ball #6007 2
B-42 | 9RR 6200 015 | AFw TN ¥ R-62 RING, snap R-62 2
B-43 | 9BH 1006 073 | 7 THN | MIOx60¢ | BOLT 7T P125 MIOx60¢ | 2
B-44 | M99 0214 000 | ¥4 A% WASHER 4
B-45 | 9SW 1000 000 | 7<Ah+4FH A MI10 WASHER, spring M10 8
B-46 | ONT 1000 010 | ¢ b MI0 P-125| NUT MIO P-125| 6
B-47 |ONH 1000 073 | 7 THw b MI10 NUT 7T MI10 2




v —R8%
« CHASSIS GROUP




v — %
CHASSIS GROUP

Wiy a—F #b i ) # L B it i #
No. CODE No. PARTS NAME Q TY] REMARKS
C-1 |[G57 0411 004 | >4—= CHASSIS |
C-2 |G57 0412 000 | = b U Trhs— COLLAR 2
C-3 | 9BT 0816 003 | Hw b M8 x 160 ¢ | BOLT M8 = 160 ¢ 1
C-4 | 9FW 0800 003 | EZHH A M8 WASHER, plain M8 2
C-5 | 9SW 0800 003 | »s#H % M8 WASHER, spring M8 2
C-6 | 9NT 0800 003 |+ b M8 NUT M8 2
C-7 | 9BT 1016 003 | Hn b MI0Ox |60 ¢ | BOLT MIOx 160 €| |
Cc-8 asSW 1000 003 | 234 H F M10 WASHER, spring MI10 8
C-9 | 9NT 1000 003 | +w b MI0 NUT MI10 8
C-10 | G47 0428 000 | UsKiv b U BOLT 2
C-11 | 9BT 1013 003 | Kb MI0=130 ¢ | BOLT MIO=x130¢| 3
C-12 | 9BT 0802 003 | Kk ME =20 ¢ BOLT M8 x 20 ¢ |
C-13 | G57 0414 003 | =¥ <Ry F BED, engine 1 | MH-607803-B
C-14 | G57 0415 000 | Ry R AV rAs— COLLAR 1
C-15 | G57 0416 000 | h¥Fa i i— L BAR L 1
C-16 | G57 0417 000 | sh¥ 3 wrc— R BAR R 1
C-17 | G57 0421 000 | N F¥ AV T h7— COLLAR 1
c-18 | G57 0426 002 | =¥ oYL ATF— STAY, engine support 1| MH-607
C-19 | 9BK 0802 093 | /54 F@FENV S ME=20¢ BOLT M8 x20¢ 2 | MH-607
C-20 | G57 0413 000 | F>asbUYTAFY BRACKET 1
C-21 | 8MA 3022 000 | A EFFIv—2 MARK 1 | MH-607
C-22 | M14 2816 001 | ~n hAHx SUPPORT, belt |
C-23 | 8MA 3017 000 | A& FFrv—2 MARK 1 | MH-803'B




I\ FIVES{®
. HANDLE GROUP




I\ FIVES{E
. HANDLE GROUP

Wil | a—F 4 i il # i B it W o*
No. CODE No. PARTS NAME Q@ TY| REMARKS
D-1 | G57 0611 000 | N> ERTZo ok BRACKET, handle 1
D-2 | G57 0612 000 | 4 Foxlosy PLATE, turning 1
D-3 [MO7 0313 001 | ¥>7&2—uy FavonRvFs PACKING 4 | SRS
D-4 |G57 0613 002 | 7S v b P42 PLATE ]

D-5 |9BK 0802 083 | 7¢fWF@HEL P MEx20¢ BOLT M8 x 20 ¢ 4
D-6 |G57 0614 002 | A4 ko EZ> PIN, turning 1
D-7 | G57 0615 000 | ¥awh K PIN 1
D-8 |G57 0617 000 | VW >»ZFL—} PLATE, rink 2
D-9 | 98T 0603 003 | Hiwb M6 < 30 ¢ BOLT M6 = 30 ¢ 3
D-10 | 9NP 0600 043 | M4 sF v b M6 NUT M6 3
D-11 | G57 0616 000 | 3> hO—NATY ¥ SPRING, control |
D-12 | G57 0618 001 | "> Ekraho—nT4¥— | WIRE handle control 1
D-13 | G57 0625 000 | —F Kb HANDLE |
D-14 | G57 0622 000 | N K bYW rf T PIPE |
D-15 | 9BT 1218 003 | Fw b MI2x180 ¢ | BOLT MIZx180¢| 1
D-16 | 9FW 1200 003 | EZHH % MI12 WASHER, plain M2 2
D-17 | 9SW 1200 003 | <44 A & Mi12 WASHER, spring MI2 1
D-18 | 9NC 1200 043 | 72t b MI2 NUT MI2 1
D-19 | EI2 6012 000 | 22 wFvis—TFT v LEVER ASSY, clutch 1
D20 | G57 0619 000 | N> Enarba—nv—2 MARK I
D-21 | 8MA 0027 000 | ¥4 KR e—2 MARK 1
D-22 | SMA 0007 000 | ZZ2vFLIis—FavAe—2 MARK 1




7=\ - 73 /BE
« PULLEY & TENSION GROUP

FuLavRIZA s



7= - F2 3Rk
. PULLEY & TENSION GROUP
Will#sr| a—F &4 i i # # it LT
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 | G57 0826 001 | =¥z 7—1 PULLEY, engine 1 | MH-607
E-2 | G57 (827 001 | 231~ h#AHx SUPPORT, belt 1 | MH-607
E-3 | 9BK 0801 683 [ /sAVF®DEALPF MEx16¢ BOLT M8 x 16 ¢ 3 | MH-607
E-3 |9BK 0801 683 [ /¢AVHF®EENLEF MExI16¢ BOLT M8 x 16 ¢ 1 | MH-803-B
E-3" | 9BK 0802 093 | oAV H*EHENM b MEx20¢ | BOLT M8 x 20 ¢ 1 | MH-607
E-3" | 9BK 0802 093 | sV F¥@HN b M8x20¢ | BOLT M8 x20 ¢ 2 | MH-803-B
E-4 | MI4 2816 001 | =i hAHx SUPPORT, engine belt lower I | MH-607
E-4 M40 0615 000 | ~<ab b A S SUPPORT, engine belt lower 2 MH-803 ‘B
E- 5" | 9BT 0600 875 | 6A427+YFbA4Y M6 SCREW M6 2 | MH-607
E-6 |G57 0814 000 | awvw o523 rT—LAh ARM, tension 1
E-7 | M66 0843 000 | ¥ 3 anp A-S ROLLAR, tension A-S 2
E-8 | 9RS 1000 005 | A+wFY ¥ S-10 RING, snap S-10 2
E-9 |G57 0815 000 | ¥4V ZFr¥arT—LAh ARM, tension 1
E-10 | G57 0816 000 | IV 2337w 2 FOOK, spring |
E-11 |[S80 0813 000 | F¥>>¥ar7—LUl SUPPORT, tension arm I
E-12 | 9BT 0802 503 | 4w b ME = 25 ¢ BOLT M8 =25 ¢ 2
E-13 | 9SW 0800 003 | 2$A4 4 A3 M8 WASHER, spring M8 2
E-14 | ONT 0800 003 |+ b M8 NUT M8 2
E-15 | G57 0817 000 | nNore—FarT—UA ARM, tension ]
E-16 | G38 4237 000 | #3230 B-W ROLLAR, tension B-W |
E-17 | 9BB 6201 002 | #—nx7VY % #6201 2RS | BEARING, ball #6201 2RS | 2
E-18 | 9RR 3200 005 | AFw A ¥ R-32 RING, snap R-32 |
E-19 [9RS 1200 005 | A+ wFY ¥ S-12 RING, snap 5-12 1
E-20 | G57 0818 000 | N>V —Fr>ariy SHAFT, tension 1
E-21 | G57 0819 000 | ¥ 7—V PULLEY 1
E-22 | 9BT 0801 603 | Kb MBx16¢ BOLT MBx16¢ 1
E-23 | 9KY 0504 501 | A&<i¥— Hx45¢ KEY Sx45¢ 1
E-24 | 9VA 0430 003 | V=i | LA-43 V' BELT LA-43 1| (KM
E-25 | 9VA 0370 003 | V< b LA-37 'V BELT LA-37 ] i 28
E-26 | G57 0820 000 | R FF—VRNpAY L SUPPORT, belt 3
E-27 | 9BK 0802 083 | 784V F@®FL b  MEx20¢ BOLT M8 x20¢ 3
E-28 | 112 0861 000 | 22 FvFLii— LEVER, main clutch ]
E-29 | G57 0831 000 | a4 > bk L JOINT L |
E-30 | 112 0863 000 | a2 ZZwF ATV ¥ SPRING, main clutch I
E-31 | 9BT 0603 003 | Ak M6 x 30 ¢ BOLT M6 x 30 ¢ 1
E-32 | ONT 0600 003 | +v b M6 NUT M6 1
E-33 | 112 0864 000 | vis—Awr&— L COUNTER, lever L ]
E-34 112 0865 000 | vas—Aor2— H COUNTER, lever H ]
E-35 | G57 0832 000 |ON #o v F WL ON CLUTCH WL |
E-36 | G57 0833 000 | Ay 725w+ WL CLUTCH, stop WL |




E =Y - Foa Bk
« PULLEY & TENSION GROUP

FoasEIZR 2



JF

3 U BE

F
« PULLEY & TENSION GROUP

I & —F # i filh ] i Pt M =
No. CODE No. PARTS NAME Q TY! REMARKS
E-37 | 112 0868 000 | 2 A5— COLLER 2
E-38 | 124 0823 000 | @A 4 SPRING ]

E-39 | 9BT 0809 003 | Kbk M8 x 90 ¢ BOLT M8 =90 ¢ 2
E-40 | M13 0825 000 | 7> a>»74¥—2aA b | JOINT, tension wire A
E-41 | 112 0874 000 | a4 > b FL—F PLATE, joint |
E-42 | 9FW 0600 003 | EZH#H 2 M6 WASHER, plain M6 4
E-43 | 9ST 0201 503 | 7V &> ¢2x15¢ | PIN, sprit $2x15¢ 4
E-44 | 112 0869 000 | #Z v FHrt— COVER, clutch |
E-45 | 112 0870 000 | Wa2ovFv—27 MARK W, main clutch 1
E-46 | SMA 0211 000 | W A2 S wFo—2 MARK W, MAME clutch 1
E-47 | 9CR 0601 253 | S84 WF2F P MGx12¢ SCREW MEx12¢ 3
E-48 | 124 0828 000 | 87V w7 70 § GRIP black 1
E-49 | 124 0829 000 | 87V v/ T 8§ GRIP red |
E-50 | 124 0831 000 |10V w7 Th 10GRIP red |
E-51 | MO8 1016 000 | 727K PIN, clevis 2
E-52 | 9ST 0161 503 | 7V K ¢ 16x15¢ | PIN, sprit d16x15¢| 2
E-53 [G57 0822 000 | #225vF24¥— WIRE, main clutch 2
E-D4 | 106 0496 002 | 7 arkysiYrsi SPRING, tension 3
E-55 | M67 0821 000 | ZF7 v FLors— LEVER, clutch 1
E-56 | 9RS 1600 005 | A+wFY ¥ S-16 RING, snap S-16 1
E-57 | M67 0820 000 | 47— COVER ]
E-58 | G57 0823 000 | AV MV vFe—20 MARK 1
E-39 | 9CR 0601 253 | EZ/3AVYF IS5 SCREW 3
E-60 | 124 0830 000 | 10V v/ zua 10GRIP black 1
E-61 | G57 0824 W0 | nNorw—TFrar74¥— WIRE, tension 1
E-62 | 9CV 1500 001 | 2w & AN | BELT 4
E-63 | G57 2811 000 | = 7/—1) PULLEY, engine 1 ] MHS03 . B
E-64 | G57 2812 000 | =T~ b AH xR R4 | SUPPORT, engine belt | .
E-65 | ONP 0800 083 | A—st—mw 25w b M3 NUT M8 2
E-66 | 8MA 3705 000 | N2 v Fv—2 MARK, clutch 1




FxU - JU—FEE
« CHANGE & BRAKE GROUP




FxoJ - FU—FRF
« CHANGE & BRAKE GROUP
W@ a—F i ih it [ i it W *®
No. CODE No. PARTS NAME Q@ TY| REMARKS
F-1 | G57 0811 001 | Fx=>ZOvF ROD, change 1
F-2 | 124 0830 000 | 10V w7 s 10 GRIP brack ]
F-3 | G57 0012 000 | Fxrv R TURN BACKLE, change |
F-4 | 9NT 0800 003 |+ b M8 NUT M8 1
F-5 | ONT 0800 103 | kXU A2 Fv b+ M8 NUT M3 1
F- 6 | 9RB 0800 000 | V22— I¥FY BALL, rink |
F-7 | 9RB 0800 001 | V24— k&Y %3 | BALL, rink ]
F-8 | 9SW 0800 003 | 2s3pHHF M8 WASHER, spring M8§ 2
F-9 | 9NT 0800 003 |+ b M8 NUT M8 2
F-10 | G57 0913 000 | Fx=>xZ bV Trho— COLLAR |
F-11 | 9BT 0805 003 | HEn b M8 = 50 ¢ BOLT M8 x50 ¢ |
F-12 | 9FW 0800 003 | ¥ H A M8 WASHER, plain  M8§ 1
F-13 | 9SW 0800 003 | 7844 H F M3 WASHER., spring M8 |
F-14 | G57 0951 001 | 7 —F R H— HOLDER, brake 1
F-15 | G57 0958 000 | 7 L—F 2 (58) SHOE, brake 2
F-16 | G57 0959 000 | > 2%€E k284 SPRING 2
F-17 | 9BK 0802 093 | 22 YFESHL M MEx20¢ SCREW M8 x20¢ 2
F-18 | G57 0957 000 | 7v—F K2 L DRAM, brake 1
F-19 | 9KY 0302 000 | %— 5x20¢ KEY 5x20¢ ]
F-20 | S69 0214 000 | e ZHH @ WASHER, plain |
F-21 | 9BK 0801 683 | <3 ¥¥ Hib MExI6E SCREW M8 x 16 ¢ |
F-22 | E12 7012 000 | 29 vFvii=F v 7 v—=%Vvsi—) | LEVER,clutch |
F-23 | G57 0952 000 | 7v—F A Vv—T 02 FOOK, brake wire |
F-24 |G57 0953 001 | 7v—% 74 ¥— WIRE, brake 1
F-25 | TI10 0567 001 | 94 K229 F04P—TF ¥ SPRING, side clutch wire return I
F-26 | G57 0956 000 | 24+ v b M6 NUT M6 |
27 | 9BT 0602 003 | Kb M6x20¢ BOLT M6 x 20 ¢ 1
F-28 | S38 1019 000 | Fv—F~v—2 MARK, brake |




G L 2370 A O SyF I« 17—k
« ENGINE & SIDE CLUTCH WIRE GROUP

MH-803 - B " ,-E &

30



G I Y1 FI259F 71 T7—RA
« ENGINE & SIDE CLUTCH WIRE GROUP
Wiyl a—F #%4 i fidh #i i it W o*
No CODE No. PARTS NAME Q TY| REMARKS
G-1 | EI4 6003 000 | 25w FLis=Tw LEVER ASS'Y, side clutch 1
G-2 | E24 6003 000 | a>ELn—T v LEVER ASS'Y, combe 1
G-3 | G57 1011 002 | ¥4 F 22 v FT74F— WIRE, side clutch 2
G-5 | MO8 1016 000 | e 727K PIN, clevis 2
G- 6 | 9RP 0612 003 | RE> R PIN 2
G-8 | 108 1311 000 | Ay hATAT— WIRE, throttle 1
G- 9 | FAB3048A APYTARL vFHAEZH SWITCH, stop |
G-10 | MS81 2311 000 | AA wFHass— COVER, switch 1
G-11 | MBI 2312 000 | 28— bRV Tr7 7202 FLANGE, cover 1
G-12 | 124 0646 000 | A vFxrFava—F CODE 1
G-13 | G57 0977 000 | s s hri— COVER, engine ]
G-14 | 9CR 0601 253 | o34 ¥V F I XY MEx12¢| SCREW M6x12¢ 2
G-15 | CEG 0021 500 | =¥~ GM231LN-401| ENGINE GMZ31LN-401 1 MH-607
G-16 | 98T 1004 003 | Kb MI10 = 40 ¢ BOLT MIO =40 ¢ 4
G-17 | 9FW 1000 003 | 2$3+H 3 M10 WASHER, spring M10 4
G-18 | 9SW 1000 003 | EZ>H¥H 2 M10 WASHER, plain  M10 4
G-20 CEG 0030 270 | — & At FE250G-CG40] OHV ENGINE  FEZ0G-CGAD | |9 OHVitIL{])
G-21 | 9BT 0804 003 | Kb M8 = 40 ¢ BOLT M8 x40 ¢ 4
G-22 | 9SW 0800 003 | 7s4HH A M8 WASHER, spring M8 4 MH-803-B
G-23 | 9FW 0800 003 | WA A M8 WASHER, plain M8 6
G-24 | ONT 0800 003 | *+v b M8 NUT M8 2
G-25 | S73 1311 000 | Va4 nwFanfide—2 MARK 1
G-26 | G57 2816 000 | R his— COVER 1
G-27 | G57 2819 000 | #5— COLLAR q MH-803 . B
G-28 | 9BT 0606 503 | sKi b Mb x 65 ¢ BOLT M6 = 65 ¢ 4
G-29 | 9SW 0600 003 | 7sA#H % M6 WASHER, spring M6 4
G-30 | 122 1631 000 | Ass—AH A R SUPPORT, cover 1
G-31 | M88 1321 000 | 7 b A= COVER, front |
G-32 | 9CR 0601 213 | PR H Y M6x12¢ SCREW MEx12¢ 2 | | MH-607
G-33 | SMA 0464 000 | Zu X bhri—w—2 MARK, front ]
G-35 | G57 0978 000 | K% b NET ]




HIN—E8i%
« COVER GROUP




H 1\ —Fai%

« COVER GROUP
Wiy a—F @ i i # i it i =
No, CODE No. PARTS NAME Q TY| REMARKS
H-1 | G57 0962 000 | < hA2i—h) VT AT— STAY, belt cover |

H-2 | 9BK 0602 093 | EF/¢aYF@HLb MEx20¢ SCREW M6 x 20 ¢ 4

H- 3 | G57 0963 002 | ~<n b Ars— COVER, belt 1

H-4 | G57 0964 001 | AV FL—) PLATE 1

H-5 | 9BK 0601 293 | 513 VF@HLb+ MEx12¢ SCREW M6 x12 ¢ 2

H-6 | 9BK 0802 093 | /<3 VF@H Vb MBx20¢ SCREW M8 =20 ¢ 3

H-7 |S73 1417 000 | ? A bSo—2 ‘MAMETORA" MARK |

H-8 | 8MA 0518 000 | Ass—XVF ¥ ov7—2 MARK 2

H-9 | G57 0965 000 | 3w An— COVER 1 | MH-803-B
H-10 | M91 0715 000 | "—AA2V w7 xrFava—FKi | CLIP, harness 1

H-11 | G57 0976 001 | L Ar¢— COVER L 1

H-12 | G57 0967 000 | Fxrov—7 MARK, change |

H-13 | SMA 0505 000 | =72V —F~v—2 MARK 1

H-14 | G57 0968 001 | 2~ FaArs— COVER, handle 1

H-15 | MB6 0717 000 | 7 ¥ HFaov—2 MARK 1

H-16 | 8MA 3227 000 | 2 AA > PLATE 1 | MH-607
H-17 | 8MA 0215 000 | 2o A > PLATE 1 | MH-803-B




| AR
» WHEEL GROUP

MH-607 PR

HM-803 - B MMM
(A7av MH-607)




l R LR

- WHEEL GROUP

Wiy a—F i hid i # B B At L JI)
No. CODE No, PARTS NAME Q TY| REMARKS
1-01 | C25 3400 0730] JL 400-7 148 TIRE 1P 1 |11~
1-02 | C25 3400 0731 JL400-77vZ L TIREASS'Y L 400-7 | 1 1~11
[-03 | C25 3400 0732| L 400-77vZ R TIREASS'Y R 400-7 | 1 I~I1l
1-1 |C25 0040 0072 | 24 ¥ AG400-7 TIRE AG400-7 2

-2 | C25 0040 0073 | Fa—7 400-7 TURE 400-7 2

I -3 | MBI 1124 000 | K4 —nTH+F+> L WHEEL L 2

I -4 | MBI 1125 000 | x4 —ATF+Y+ R WHEEL R 2 MH-607
I -5 | 98T 0801 603 | HiP M8 x 16 ¢ BOLT M8 x 16 ¢ 8

| -6 | 9SW 0800 003 | 2$A4H47 A M8 WASHER, spring M8 16

I -7 |[9NT 0800 003 [+« b M8 NUT M8 16

I -8 | G57 1111 001 | shA —NHA 400-7 BOSS, wheel 400-7 2

I -9 | 98T 0802 003 | ANk M8 x20 ¢ BOLT M8 x 20 ¢ 8

I -10 | M8I 1116 000 | ¥+ 2K Aaw) PIN 2

I -11 | 9RP 1023 003 | RE >~ 10 ‘R PIN 10 2

|-04 | C25 3167 0820 EO-541 16x7.00-8 1# TIRE. pilow 1P 1 |q112~18
I-05 | C25 3167 0821 EO-%11 16x7.00-8 L7vZ | TIREASS'Y, pillow L 1 112~18
I-06 | C25 3167 0822 EO-%1% 16X7.00-8 R7vY | TIREASS'Y, pilow R 1 112~18
1-12 | C25 1670 0080 | ¥m—% 1+ L AGPI6x700-8 | TIRE AGPI6=700-8 CML | |

I -12 | C25 1670 0081 | ¥u—Z 4% R AGPI6x700-8 | TIRE AGPI6x700-8 CMR| | MH-803 - B
I -13 | G57 1115 000 | shA —NEKA 16-7.00-8 BOSS, wheel 16-7.00-8 2

I -14 | 9BT 1002 003 | Hnb MI0x20¢ | BOLT MIO=x20¢ | 8

I -15 | 9SW 1000 003 | 254474 4 MI0 WASHER, spring M10 8

1-16 | ONT 1000 003 |+ b M10 NUT M10 8

1-17 | M81 1116 000 | ¥+ 2K A>a D) PIN 2

1-18 |9RP 1023 003 | REZ ‘R'PIN 2




J N9 —0-—%9—H1)\—R8{% (MH-607)
« HAMMER ROTOR COVER GROUP




J.

NI —0—%9—NN\—B8% (MH-607)
HAMMER ROTOR COVER GROUP

Wy a—F Wi i i # i 2t i &
No. CODE No PARTS NAME Q TY| REMAR
J-1 | G57 1411 004 | nre—m—R—T1)i— COVER, hammer rotor 1
J-2 | G57 1412 004 | nv—a—%&— b )W A+ 2| BRACKET 1
J-3 | G57 3413 000 | > AW PLATE 1
J-4 | 98T 0802 003 | Kb M8 x 20 ¢ BOLT M8 x20¢ 9
J-5 | 9FW 0800 003 | ¥ A & M8 WASHER, plain  M8§ 11
J- 6 | 9SW 0800 003 | 2<AHH A M8 WASHER, spring M8 11
J-7 | ONT 0800 003 |+« b M8 NUT M8 11
J- 8 | 9BT 0801 603 | Kk MBx16¢ BOLT MEx 16 ¢ 2
J-9 | 98T 1217 003 | BEnb MI2Zx170 ¢ | BOLT MI2x 170 ¢| |
J- 9" | 9BT 1203 503 | Kb MI2x35¢ | BOLT MI2x35¢ | 2
J-10 | 9FW 1200 003 | ¥4 4 Mi2 WASHER, plain MI2 4
J-11 | 9SW 1200 003 | 738344 A MI12 WASHER, pring MI2 3
J-12 | ONT 1200 003 | +w b MI12 NUT MI2 1
J-13 | G57 1415 002 | E>HEoFavt hi— COVER, front adjust 1
J-14 | G57 1416 000 | vV Zaw F | ROD, connect | 1
J-15 | 9ST 0161 503 | 7V 16=15¢ PIN, sprit 16x15¢ 4
J-16 | G57 1417 000 | 7?2 VvILPMYY 4R BOARD ]
J-17 | G57 1418 000 | v/ Zuavk 2 ROD, connect 2 ]
J-18 [ G57 1419 000 | 72 L OL RUBBER 2
J-19 | G57 1420 000 | Z v T LAHxre— BAR 2
1-20 | G57 1421 000 | 1 &% SPRING 3
J-21 | 98T 0601 603 | & b MEx 16 ¢ BOLT M6 % 16 ¢ 18
1-22 | 9SW 0600 003 | 2sA¥4H A M6 WASHER, spring M6 28
J-23 | ONT 0600 003 |+ b M6 NUT M6 21
]-24 | G57 1422 000 | FawrL U h—A b w2i— STOPPER, adjust cover s
J-25 | 9KB 0802 593 | k732 VF@FNPb MEx25{ BOLT M8 x 25 ¢ 2
1-26 | G57 1423 001 | #v T LB Ikt PLATE 1
1-27 | 9BT 0601 203 | Kk MEx]2¢ BOLT MEx12¢ 1
J-01 | G57 1560 000 | ESARIIhN—-Fvi COVER ASS'Y 1 |]28~31
J-28 | G57 1561 000 | EF AR Ari— COVER ]
1-29 | G57 1562 000 | A7 — COLLER 2
J-30 | 9BK 0802 093 | L7143V F@ENL b MBx20¢ SCREW M8 %202 2
1-31 | M97 0412 001 | ARZ R4 SPRING 2
1-34 | SMA 0009 000 | 7 I ranve—2 MARK 1
J-35 | 8MA 0126 000 | ESA KDt 27—2 MARK |
J-36 | BMA 0515 001 | 7E¥HYFauv—2 MARK ]
1-37 | SMA 0517 001 | 7o R¥re—2 MARK 2
1-38 | G57 0821 001 | ~nbHA Xv—2 MARK 1
J-39 |S73 1417 000 | ¥ A RS VP—7 MARK l
J-40 | G57 1426 000 | ¥ ¥avFarvf~v—2 MARK |




NY—0—59—HN\—F8% (MH-803)
- HAMMER ROTOR COVER GROUP




K N7 —0-9—HI\—% (MH-803'B)
. HAMMER ROTOR COVER GROUP

Wil sy 2a—F #ifb; i i # i 2t W 5
No. CODE No, PARTS NAME Q TY| REMARKS
K-1 | G57 3411 003 | nNore—a—R—R— COVER, hammer rotor |
K- 2 | G57 3412 002 | ~nre—u—2— Y Y4 H+2 | BRACKET 1
K-3 | G57 3413 000 | > AV ¥ PLATE 1
K- 4 | 98T 0801 603 | A b ME > 16 ¢ BOLT M8 x 16 ¢ 2
K- 5 | 9BT 0802 003 | Kb M8 x 20 ¢ BOLT M8 x 20 ¢ i
K- 6 | 9FW 0800 003 | e ZHH A M8 WASHER, plain M8 11
K-7 | 9SW 0800 003 | 7s34H4 2 M8 WASHER, spring M8 11
K-8 | 9NT 0800 003 |+ b M8 NUT M8 11
K-9 | 98T 1217 003 | #w b MI2x170 ¢ | BOLT MI2x170 2| 1
K- 9" | 9BT 1203 503 | #Hw b Mi2x35¢ | BOLT MI2x35¢ | 2
K-10 | 9FW 1200 003 | & Z 44 % MI2 WASHER. plain  MI2 4
K-11 | 9SW 1200 003 | 7 <544 % MI2 WASHER, spring M12 3
K-12 | ONT 1200 003 |+ b MI2 NUT MI12 1
K-13 | G57 3415 000 | ¥ RoFavtYh— COVER, front adjust 1
K-14 | G57 3416 000 | v Zov |k | ROD, connect | |
K-15 | 9ST 0161 503 | 7V E>» 16x15¢ PIN, sprit 16x15¢ 4
K-16 | G57 3417 000 | vx=Z LT LMY VA A BOARD ]
K-17 | G57 3418 000 | ¥V Zuvfk 2 ROD, connect 2 |
K-18 | G57 3419 000 | ?x=Z LT L RUBBER 2
K-19 | G57 3420 000 | Z2v X ALFH T — BAR 2
K-20 | G57 1421 000 | £ #7234 SPRING 4
K-21 | 9BT 0601 603 | Kb MEx16¢ ROLT Méx16¢ | 22
K-22 | 9SW 0600 003 | 2<AHFH M6 WASHER, spring M6 3
K-23 | ONT 0600 003 | +w b M6 NUT M6 23
K-24 | G57 1422 000 | F3 oV hrt—RA hyii— STOPPER, adjust cover 2
K-25 9BK 0802 593 L3 EFF M MEx25¢ BOLT, w/washer M8 x25¢ 2
K-26 | G57 3423 000 | 2v T LMY At PLATE 1
K-27 | 9BT 0601 203 | £ b MG 12 ¢ BOLT M6x12¢ | 11
K-28 | G57 3561 000 | A KD Ari— COVER 1
K-29 | G57 1562 000 | #2— COLLER 2
K-30 | M97 0412 001 | AR R SPRING 2
K-31 | 9BK 0802 093 | E5/¢2YF@HEL b MEx20¢ BOLT, w/washer M8 =20 ¢ 2
K-32 | BMA 0009 000 | 7T sravv—2 MARK 1
K-33 [8MA 0126 000 | kAR 4ase—2 MARK 1
K-34 |[8MA 0515 001 | 7>EH¥Faovw—2 MARK 1
K-35 [8MA 0517 001 | 7o aFavfvw—2 MARK 2
K-36 | G57 0821 001 | =W h¥A Xv7—2 MARK 1
K-37 |S73 W17 000 | ?AbZV—2 MARK 1
K-38 |S57 1426 000 | ¥avFav{~v—7 MARK |




N3—0-9—-F3 1
" HAMMER ROTOR DREUﬂIﬁ GROUP

O-5-7=Y-

NUR—RIL DN~




N7 —0—59—FS LEE
. HAMMER ROTOR DRUM GROUP

Wi a—F #@h i i # i bt I
No, CODE No, PARTS NAME QTY REMARKS
L-01 | G57 1450 000 | NY9—FESLAvaYAT v | CUTTERASS'Y, hammer drum| 1 """]MH-su?
L-02 | G57 1453 000 | A H YAy F BOLT SET, cutter 1 |2~4
L-1 | G57 1462 000 | Ne— KT L4 DRUM, hammer 1 M7
L-2 | G57 1454 000 | Zv—Ahy 2V A CUTTER 36
L-2 | G57 1454 000 | Zu—Lhw 2w A CUTTER 8 | MH-803-B
L-3 | G57 1463 000 | +4 7 F U U4 b BOLT 18 | MH-607
L-3 | G57 1463 000 | 47 MY YZHEL b BOLT 24 | MH-803-B
L-4 | ONP 0800 083 | A—r¢—mw 24w b NUT, lock 18 | MH-607
L-4 | ONP 0800 083 | A—s¢—mw 25 v k NUT, lock 24 | MH-803-B
L-5 | G57 1456 000 | 75> FRANGE 9
L-6 | G57 1457 000 | 7= bhsswdy 34 PACKING 34 2
L-7 | G57 1458 000 | s¢w %> 36 % 62 PACKING 36 % 62 2
L-8 |9BB 6206 002 | H—~<7Y 2 #6206 2RS | BEARING ball #6206 2RS | 2
L-0 | ORR 6200 0I5 | THSZF9w 7Y > ¥ R62 RING,snap  R-62 3
L-10 G57 1459 000 | 7z hotw ¥ 63 PACKING 63 1
L-11 | G57 1518 000 | & A %44 4 WASHER 1| ortEmE L b
L-12 | 9BK 0802 083 | /<R wE@m b M8x20¢ | SCREW M8x20¢ | 1
L-13 | G57 1460 001 | 75> uh— L COVER L |
L-14 | 9BT 1001 803 | K MIOx18¢ | BOLT MIO%18¢ | 4
L-15 | 9FW 1000 003 | E 59 # % M10 WASHER, plain  M10 4
L-16 | 9SW 1000 003 | s<i## % MI0 WASHER, spring M10 4
L-17 | G57 1461 000 | 44 K Ass—h%aw BRACKET 2
L-18 | 9BT 0801 803 | Ha k M8x18¢ | BOLT M8x18¢ | 8
L-19 | OSW 0800 003 | /<4 % M8 WASHER, spring M8 8
L-20 | ONT 0800 003 | F+ k M8 NUT M8 8
L-03 | G57 3450 000 | N\ 2—FSLhySYAPvs| CUTTERASS'Y, hammerdrum| 1 | 23421
L-04 | G57 3453 000 | hyH YA kY k BOLTSET, cutter O M
L-21 | G57 3451 003 | Now—K I 4 DRUM, hammer I J23 w08
L-22 | G57 1517 000 | m—2—hF— COLLAR, rotor |
L-23 | G57 1464 000 | ¥4 Kk 3 Aos— COVER, side 2




NY—0—5—{GEER
- HAMMER ROTOR DRIVE GROUP




NI —0—59—{cERE{E

« HAMMER ROTOR DRIVE GROUP

Wity a—F #h) b i # h it W =
No. CODE  No, PARTS NAME Q@ TY| REMAR
M-1 | G57 1481 00l | 2o AT— BRACKET 2
M- 2 | G57 3413 000 | > AW rF PLATE 3
M-3 | 9BT 0802 003 | Kb M8 = 20 ¢ BOLT M8 %20 ¢ 8
M- 4 | 9FW 0800 003 | EZHH A M8 WASHER, plain  M§ 12
M-5 | 9SW 0800 003 | 7¢34H A M8 WASHER, spring M8§ 11
M- 6 | 9ONT 0800 003 |+ b M8 NUT M§ 12
M-7 | G57 1483 000 | Aoy 2—2 2 SHAFT, counter 1 ] MH-607
M-8 |G57 1484 002 | o 2= 200 HOLDER, counter 1
M-9 | 9BB 6004 002 | H—n~7Y 7 #6004 2RS | BEARING, ball #6004 2RS 2
M-10 | 9RR 4200 015 | THSA+w 7Y 7 R-42 RING, snap R-42 2
M-11 | G57 1485 001 | Norv—=2 kDT —1— PULLEY, hammer 1
M-12 | G57 1486 001 | Ao > —F—V— PULLEY, counter ]
M-13 | 9KY 0503 501 | #ZvnF— 5x35¢ KEY ax35¢ 2
M-14 |S29 0425 020 |2 2%H A% B WASHER B 2
M-15 | 9BK 0802 083 | /¢4 YF@FH b  MEx204 BOLT M8 x 20 ¢ 6
M-16 | G57 1487 001 | Z Ko bh o5 HhIi— COVER, drive belt |
M-17 | G57 1488 000 | Z ko F =Y —~u pAHx TENSION, drive belt 2
M-18 | 9vC 0600 003 | Vi b LC-60 V' BELT LC-60 |
M-19 | G57 1489 000 | Z ko F =Y —Hri— COVER, drivepulley |
M-20 | 9BT 0808 503 | A b M8 x 85/ BOLT MEx85¢ 1
M-21 | G57 1511 001 | mre—<ib b5 f2i— COVER, rear 1
M-22 | 9BK 0801 683 | »¢AVFEHANLF MExIEGE BOLT M8 x 16 ¢ |
M-23 | 9BT 1001 803 | HEn b MIQ = 18 ¢ BOLT MIOx18 ¢ 3
M-24 | 9SW 1000 003 | 7»s3 42 M10 WASHER, spring MI10 3
M-25 | G57 1512 001 | o—&—F—1)— PULLEY |
M-26 | 9KY 0704 001 | 2 vL¥— x40 ¢ KEY Tx40¢ 1
M-27 | S29 0425 010 | 2R WHA A WASHER A |
M-28 | 9BK 0801 683 | /¢«#WF@HEALPF MEx16/ BOLT MBx 16 ¢ |
M-29 [G57 1513 001 | nore—Fr¥ar7—Ah ARM, tension |
M-30 | MO8 0817 001 | 7>~ aau B-W ROLLER, tension B-W 1
M-31 [ 9RS 1200 005 | AFw 7Y ¥ S-12 RING, snap S-12 1
M-32 | G57 1514 000 | F—ALZ 2 A o— COLLER |
M-33 | 9BT 0808 503 | A b M8 x 85 ¢ BOLT M8 x 85 ¢ 1
M-34 | G57 1515 001 | LAF+Z L' STAY 1
M-35 |[S79 0461 000 | FaotVErLEF D BOLT, adjust D 1
M-36 | M97 0412 001 | A& K284 SPRING 1
M-37 | 9BT 1002 203 | &b MIOx22¢ | BOLT MIOx22¢ | |
M-38 | 9SW 1000 003 | 78444 A MID WASHER, spring M10 |
M-39 | 9VA 0360 003 | V< b LA-36 V' BELT LA-36 2
M-40 | G57 1516 000 | hore— b Ari— COVER |




N —=0—59—{ERR
» HAMMER ROTOR DRIVE GROUP




N3 —0—%9 —{GENER

- HAMMER ROTOR DRIVE GROUP

REsy| a—F #4 il # i ¥R i &
No. CODE No. PARTS NAME Q TY| REMAR
M-41 | 9BK 0802 093 | o34V FDHENL b MEx20¢ BOLT M8 x20 ¢ 1
M-42 | 9CD 0801 603 | ®@7FV¥H72327 MEx16¢ SCREW M8 x 16 ¢ 1
M-43 | 9SW 0800 003 | ¥ ,<AHH A M8 WASHER Mg 1
M-44 | G57 3483 000 | A R—=27 SHAFT, counter 1 ] MH-803. B
M-45 | G57 3484 000 | A R—T 20 HOLDER, counter 1
M-46 | SMA 0518 000 | A/ s—HuFrI2v—2 MARK 2




N 28RAIER 7 — L\EIR
« FRONT WHEEL GROUP

MH-803 B 37




N.

28mAEE 7 — LB
FRONT WHEEL GROUP

Will@y| a—F #4 i il # B Bt &
No. CODE No. PARTS NAME Q TY| REMARKS
N-1 |G57 1551 000 | 2V U >7—AL 600 ARM, front wheel 1 | MH-607
N-1 | G57 3591 000 | 2V >V 27—AH 800 ARM, front wheel 1 | MH-803-B
N-2 | G57 1552 000 | ¥ 7 4A—2 FORK, front 2 | MH607
N-3 [125 1252 000 |V 7 A2—=0 05— COLLAR 2
N-4 | 9BB 6003 002 | H—n~=7V % #6003 - 2RS | BEARING, ball #6003 - 2RS| 4
N-5 |[9RS 1700 005 | A+wFV ¥ S-17 RING, snap 5-17 2
N-6 |9RR 33500 005 | AF+wFY ¥ R-35 RING, snap R-35 )

N-7 |95C 3500 700 | ¥—nFrvF CAP, seal 2
N-8 | G57 1532 000 | EN MUY AT— COLLAR 2
N-9 |RO6 2318 000 | TL>¥ Y 180 WHEEL, rubber 180 2 | 1 MH-607
N-10 | 9BT 0807 003 | b M8 %70 ¢ BOLT M8 x 70 ¢ 2
N-11 | 9SW 0800 003 | 2<+4FH4 & M8 WASHER, spring M8 2
N-12 | 9NT 0800 003 |+ b M8 NUT M8 2
N-13 | G57 1533 000 | >V T—Lb )T ho— COLLAR 2
N-14 | 9BT 1207 003 | Kb MI2Z=x70¢ | BOLT MIZx70¢ 2
N-15 | 9SW 1200 003 | 78344 % MI2 WASHER, spring M12 B
N-16 | 9FW 1200 003 | e ZH A4 MI2 WASHER, plain  M12 2
N-17 | G57 1534 000 | FaoLVAo HOLDER, adjuster 1
N-18 [ 9BB 1010 000 | AZ A bT Y ¥ BEARING 1
N-19 | 9FW 1200 003 | e ZHH % MI2 WASHER, plain  MI12 2
N-20 | 9ST 0302 003 | 7V K> 3x20 PIN, split Ix20 1
N-21 | G57 1535 001 | FawtviIol HOLDER, adjuster |
N-22 | 9BK 0802 593 | 743 YF FHb MEx25¢ BOLT M8 x25¢ 4
N-23 | MO7 0314 000 | 7 &2—®B v b A% SPRING 1
N-24 | 9BT 1202 503 | Kb @® MIZx25 ¢ BOLT MI2x25¢ |
N-25 | G57 1536 000 | AV A A¥Favt VR | HANDLE, adjust 1
N-26 | 9BT 0801 003 | Kb M8 x 10 ¢ BOLT MEx10¢ 1
N-27 | G57 3537 OO0 | AU ZAYNENHAF GUIDE 1 | MH-803-B
N-27 | G57 1545 001 | AV ZA¥nFndi4 R GUIDE 1 |-
N-28 | OBT 0805 003 | #Hn b M8 x50 ¢ BOLT M8 x50 ¢ 2
MH-607
N-29 | 9SW 0800 003 | 7s&HAH % M8 WASHER, spring M8§ 2
N-30 | ONT 0800 003 | +v b M8 NUT M8 2 |-
N-31 | 9BK 0601 693 | bs¢h¥¥ A b MEx16¢ | BOLT M6x16¢ | 2 | MH-803-B
N-32 [ G57 1546 000 |aw b bV rhto HOLDER I |8
N-33 | 9BT 0602 003 | Kb ® M6 % 20 ¢ BOLT M6 x 20 ¢ 2 MH-607
N-34 | 9SW 0600 003 | 2SR2HFH 2 M6 WASHER, spring M6 2
N-35 | ONT 0600 003 |+ b M6 NUT M6 2
N-36 | G57 1538 000 | ¥ KK oy PLATE 1 | MH-803-B
N-37 | 9BT 0602 003 | A b M6 =20 ¢ BOLT M8 x20¢ Le |
N38 | OFW 0600 003 | k3R M6 WASHER, plain M6 g | | ARENEA




N 2%RAI#RE 77 — L\BIR
« FRONT WHEEL GROUP

MH-803 - B a7




N.

2%A0#7 — LBR
FRONT WHEEL GROUP

WI# | a—F # i i #i B FUit W =
No. CODE No. PARTS NAME Q TY| REMARKS
N-39 | 9SW 0600 003 | 7<AHFAH A M6 WASHER, spring M6 | MH-803 - B
N-40 | ONT 0600 003 | +v b MG NUT M6 1
N-41 | G57 1539 000 | AV 2 Ay Favtkyw—2 MARK |
N-42 | G57 1547 000 | A K bYW oas4F PIPE, guide 2 | MH-607
N-43 | 9NL 1200 003 | a2+ b MI2 NUT, lock Mi2 |
N-44 | 9BS 2500 000 | AF—sR— N 5/16 BOLL, steel 5/16 1
N-45 | G57 3533 000 | ¥V X7 4—2 FORK, front 2
N-46 | C25 0025 040 | Z24% L 1D250-4 TIRE L 1D250-4 l
N-47 | C25 0025 041 | Z24¥ R ID250-4 TIRE R 1D250-4 1
N-48 | G57 3592 000 | €W ATF— COLLAR, front 2 MH-803-B
N-49 | G57 3593 000 | Y HDTHI— COVER, front 2
N-50 | 9BT 1611 003 | Hwu b MIG= 110 ¢ | BOLT MiGx110¢| 2
N-51 | ONT 1600 003 | +v b MI16 NUT MI6 2




)\ 7 —B3k (MH-803 - B)

BATTERY GROUP

O.




O,

I\ 7 ') —B3f% (MH-803-B)

BATTERY GROUP

Wil | a—F &4 ih il L Bt W =
No, CODE No. PARTS Q@ TY| REMARKS
O-1 | G57 3571 000 | 2¢vFY—bUVIrZA4 BASE, battery 1
O- 2 | 9BT 0601 693 | EF /<R Y F@HEL bMEx 164 BOLT M6 % 16 ¢ 1
0-3 |[G57 3572 000 | 2ty T ) —Hrs— COVER, battery 1
0O-4 | 9CR 0501 003 | #2234 M5x10¢ SCREW M5x=10¢ 3
O-5 | 9FW 0500 003 | EZ¥FH 4 M5 WASHER, plain M5 3
O- 6 | 9SW 0500 003 | 7¢h4FA4 + M5 WASHER, spring M5 3
O-7 | 9NT 0500 003 | +w B M5 NUT M5 3
O- 8 | G57 3573 001 | 2% 7Y — J0A19L BATTERY J0AI9L |
O-9 | G537 3574 000 | 28w FV—2aF4awF ROD, battery hold ]
O-10 | 9BT 0618 003 | Kwnb MBE=180¢ | BOLT M6 = 180 ¢ 2
O-11 | 9SW 0600 003 | 7sFH 4 M6 WASHER, spring M6 2
0-12 | MO7 0813 000 | /=" AHxHH A WASHER 2
O-13 [ G57 3575 000 | 78w T Y—=5r—Z N (+) CABLE, battery (+) 1
O-14 | G57 3576 001 | R TFYU—=—=T N (=) CABLE, battery (-) 1
0-15 | MO7 0813 000 | /=Y —AHxHFH 4 M8 WASHER M8 2
O-16 | 9SW 0600 003 | 7€ 44 A M6 WASHER, spring M6 2
0-17 | 9BW 0601 543 | Fa 2L b M6 = 15 ¢ BOLT, wing MEx15¢ 2
O-18 | 8MA 0028 000 | »Sw TV —Frrv—2 MARK 1
0-19 | G57 1426 000 | #¥aovFav(f~v—7 MARK 1
0-20 | 137 0864 001 | 2>>F+w7 B CAP B |
0-21 | 9BK 0801 683 | /¢4 FDHAL b MEx16¢ | BOLT M8 x 16 ¢
0-22 | M91 0715 000 | "= A2V wT CLIP




P {J8am - TREIR
-« TOOL GROUP




e

{IRan - TEER

TOOL GROUP

Wm| a—F @ T w0 %
No. CODE No. PARTS NAME QTY REMAR
-1 | M40 4412 001 | Ky 2RLEF 17 WRENCH,box 17 1

p-2 | 9L 1001 300 | 2t 10x13 | SPANNER 10x13 I

P-3 | 9TL 1701 900 | 2% 17x19 | SPANNER 17x19 1

P-4 | MSI 1116 000 | v v oey PIN |

P-5 | 9RP 1023 003 R 10 ‘R°PIN 10 |

P-6 | G57 1463 000 | +4 7 h Y V4 b BOLT |

P-7 | 9NP 0800 083 | A—rst—nw o+ w b NUT, super lock 1

p-8 | 111 1530 001 | 2wz ~2u BAG, 100l l

P-9 | G57 9002 004 | o Y+ MANUAL BOOK, chassis |

P-10 | 314490 0931A | w2 2ANF 1921 SPANNER,box  19%21 |

MH-S(};"B

P11 @107 2057 | @ K45 @DRIVER 4
P12 | 99921213101 | Uy Ry EY MANUAL BOOK, engine |-

P13 | FA2I297 Dy bLTF WRENCH, socket | liamias
P14 | KNIS0OIAA | 220 2% k54— DRIVER, screw eSS
P15 | KNS2011AA | zoov ey MANUAL BOOK, engine L




TO VAP EEHERSH

&g
T I Il

A B SN REE e SN
oI EEA

M LLEL T T

B o U3 18 D) 0 0 09 0} 4

H
5

T 363-0017
T018-0134
T018-0134
T994-0012
T960-0102
T940-1104
T310-0853
T322-0026
F379-2105
T 388-8006
TH501-6233
T 790-0047

HERBMN BT E2TEID I 7
PEHRCMMEHTRBEANTRER/F2-3
BEARCHEHTRAREBESIRRER/F2-3
WEREXEHTAXFASR X 3920-1

FEREEHTSREFT— B IF -
FREREB T EEBEEEFM2617
Z W RKFE T F A B FH o8
H A R OB B h = B 6454
BE R B & X X E 18
RERRKREG & E 3 80% ) 49-6
B R P BHM R B EH 370
EHERBLLHKPFEIEIT B 23-18

o
Te
o
Te
T
T
e
T
Ta
Ta
Ta
T

048(771) 1181 FAX.
0184(43)4160  FAX,
0184(43)4160  FAX
023(654) 0681 FAX.
024(553)0885  FAX.
0258(23)1329  FAX
029(241)3751~2 FAX.
0289(76)0187  FAX.
027(268)3119  FAX
026(293)4888  FAX
058(393) 0041 FAX.
089(973)2325  FAX.

048(771) 1529
0184(43)4120
0184 (43)4120
023(654) 7387
024(553)6768
0258(23) 1354
029(241) 3752
0289(76) 0069
027(268) 3862
026(293)0815
058(393)3014
089(973) 2563




